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INDUSTRIAL SNOWBLOWER PGV-1021TRC-150 (cont'd)
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REF. PART # DESCRIPTION QTY

1 300-36280 Bolt 3/8"  NC x 1 1/4"  lg + nylon locknut ......................................................... 12
2 140-23101 Back plate for the shroud ............................................................................. 1
3 190-10951 Shroud ..................................................................................................... 1
4 321-40310 Carriage bolt 1/2"  NC x 1 1/2"  lg +  lock w asher +  nut .................................... 76
5 130-71942 Right side ribbon for open flight auger ............................................................. 6
6 130-74191 Right end ribbon for open flight auger ............................................................. 2
7 321-40325 Carriage bolt 1/2"  NC x 1 3/4"  lg +  lock w asher +  nut .................................... 14
8 110-40311 Auger hub (auger-idler end) .......................................................................... 1
9 300-40325 Bolt 1/2"  NC x 1 3/4"  lg +  lock w asher +  nut ............................................... 16

10 300-46370 Bolt 3/4"  NC x 2 1/2"  lg+  nylon locknut ......................................................... 8
11 Std. Grease f it t ing 1/4" -28 straight ..................................................................... 7
12 UCF213-40 Bearing 2 1/2"  +  heavy duty cast iron f lange +  1 grease f it t ing ......................... 2
13 110-40091 Open flight auger w ith welded carbon steel teeth (86) ....................................... 1
14 130-71941 Left side ribbon for open flight auger .............................................................. 10
15 110-40301 Auger hub (auger-drive end) .......................................................................... 1
16 110-40191 Sprocket for auger 100A40 x 1T 6.250"  +  female adaptor " taper-lock" .............. 1
17 9715 Male adaptor " taper-lock" ............................................................................ 1
18 140-23961 Key (sprocket for auger) .............................................................................. 1
19 318-40310 Allen socket head screw  1/2" NC x 1 1/2"  lg ................................................... 3
20 300-36250 Bolt 3/8"  NC x 1"  lg +  lock w asher ............................................................... 4
21 300-34280 Bolt 5/16"  NC x 1 1/4"  lg +  nylon locknut ...................................................... 2
22 130-14282 Guard ...................................................................................................... 1
23 682L9054 Key for hydraulic motor ............................................................................... 2
24 MLH-315 Hydraulic motor ......................................................................................... 2
25 120-40251 Frame PGV-1021TRC-150 .......................................................................... 1
26 130-19581 Right lateral blade....................................................................................... 1
27 319-40325 Plow  bolt 1/2"  NC x 1 3/4"  lg +  nut & lock w asher .......................................... 10
28 140-20921 Scraper blade, carbon steel, not reversible, sharpened 1/2"  x 6"  x 95 7/8"  lg ........ 1
29 319-40340 Plow  bolt 1/2"  NC x 1 1/2"  lg +  nylon locknut ................................................. 10
30 130-19591 Left lateral blade ........................................................................................ 1
31 346-41000 Nylon locknut 1/2"  NC thin ........................................................................... 4
32 110-40631 Deflector .................................................................................................. 1
33 9599 P.T.O. shaft V90 1 3/8" -21 splines ..................................................... your choice
33 9604 P.T.O. shaft V90 1 3/4" -20 splines ..................................................... your choice
34 319-40325 Plow  bolt 1/2"  NC x 1 3/4"  lg +  nut & lock w asher .......................................... 24
35 9285 Key for impeller ......................................................................................... 1
36 300-44310 Bolt 5/8"  NC x 1 1/2"  lg + lock w asher ......................................................... 5
37 Std. Magnetic cap 3/8"  NPT (disc style) ............................................................... 1
38 110-40551 Impeller w ith bolted blades ........................................................................... 1
39 9430 U-shaped UHMW 3/8"  x 7/8"  x 110 1/8"  lg .................................................... 1
40 130-08441 Stop block for drum lock (welded on drum) ...................................................... 1
41 160-03952 Body - drum lock (welded on frame) ............................................................... 1
42 150-01542 Latch pin - drum lock ................................................................................... 1
43 9473 Compression spring .................................................................................... 1
44 130-08471 Washer .................................................................................................... 1
45 300-38325 Bolt 7/16"  NC x 1 3/4"  lg (full length thread) +  lock nut .................................... 1
46 8374 Adjustable clamp fastener (welded) ............................................................... 1
47 150-02561 Pin .......................................................................................................... 1
48 190-10671 Skid shoe w ith carbide inserts (except lateral skid shoe for sidew alk) ................... 4
49 300-44370 Bolt 5/8"  NC x 2 1/2"  lg +  nylon locknut ........................................................ 8

8369


